FROM :RA. {s(. P.-SALES DEPT

REPAIR PARTS

.12 HP'LAWN TRACTOR

SCHEMATIC DIAGRAM

803 533 4900 1992,12-19 28:24 #565 P.Q1/22

mopei = VK LTALOD &

Sevie @35 3950030

ay
HED + ) i - BLACK
~—olI] 110 ——
]
1
RED ‘ P
T
WIRE iER INTERLOCK SWITGHES i
ATT, X .
LooP comarion CLUTCHIBRAKE  ATTMENT CLUTCH |
: : (PEDAL UP) (CLUTGH OFF) |
£ WHIT! WHITE | 5 o
. WHIT E . :
i b
: ! SOLENOID
O ! .
WHITE s ! A : .
. 1 X q
! - | B8LACK .
¥ 1 T I -
: M_} &‘EDETA_\T SWITGH
‘ . (NOT GCCUPIED)
M O‘\" :
IGNI‘{_EON
SWITCH
FUSE RED . &
OB O
30 AME IGNITION
UNIT
aQ . SPARK PLUG
LQ \ _BLACK
CHARGING

GNTION SWITCH
POSITION CRCUIT
OFF MG
ON Bl
START ' B

WIRING INSULATED CLIPS

NOTE: ¥f wiring insulated clips were
removed for servicing of unit, they

should be replaced to properly sécure

your wiring.

AMPS, : 20 VOLTS, AC (MiN.)
?\T 36%% SgM BATTERY IN LINE
O AC COML
T NALALA LS

BROWN

LIGHT
SWITCH

BROWN

CHASSIS
GROUND

27



REPAIR PARTS

12 HP LAWN TRACTOR

\
FROM :A.Y.P.-SALES DEPT

ELECTRICAL

803 533 4980

1982, 12-19

28: 24

#5658 P.02/22




T ey

3@2@

5

fA.Y.P.-SALES DEPT

H565 P.03/22

28:05

1802, 12-19

803 533 4900

FROM

o - ‘ Gm
: H

9. E]

Wi §°62 = "UL | "Sayoul ‘g’ w uaalb suoisuausp auodwod 1y 310N

UBLLET) 20018 G MBI ISU] '198YS
ysnbug ado|S .St JOIBIY "ISU| *139US
UBUNBL) - SIAUMQ ‘jBnuBy
USIIBUT - SIBUMQ 'BRURJ
oliseld ‘doj§
uonnes Lajeg ‘eead
125 sdeq fianeg
2/t X vz-014 Buidde | x84 'mai0g
raBung 'Uoims
uonwiB) ‘jazeg
NN 2C-0V# STy "InN
N ' #MII0G PRAH JBUSEM, Xeh
[Epad YaIN]D MO0 UIUMS
paginsuy 'dio
alp “doot
D) BLX /L X /L JBUSEA
. COINN
JoUSEMIITTY
lajouuly '1ondelg
1933LLILMY
. dibfy 0 'esnd
YI0CL Ul 02 - #11 HO0T 'IDUSEA
: : 02 - $f1 X3H "IN
P/E X 02 - /1 XoH 'fiog

NOILLAHDSZ3a

XE£3902!)
XBESGLO}
XBr292}
X8¥elcl
X084521
X6rSict
Xvozgich
8001204t
Xsoe1el
X184601

DO0LSESL

|00LEOLL
XSvbrak
HSER
XLO5201
180206}
000} 16EL
00010401
~ r6003
HEErE
Xr2880L
00v0S0HL
g0v022es
ZLr09LbL

'ON

1
1

Sy
¥
154
K44
oy
Bg
8t
£
gt
Gg
¥
£e
4%
LE
g

‘ON

1HYd A3

4

S

3

RO
:

B

z
@
mmz@
02 &
a 5

Qv@
zm hon

g v
0z - b/1 xaH 'sday 1IN

g 19 2/ X 02 - #1L XaH 'led

0Z - ¥#/1 Wer xaH “InN

i1 JBUSEMI0T

. asoH ‘dwerd

JNQ DBH UBd 271 X 2E0) M3IIS
{punorg o} Janieg) Aaleg 'aided
{ptours|0g JO4} 29407 TRUILSIS
{rapeIS o1 piouajeg) Assiteq '8iqed
- ammdio

02 - vt XaH INN

bI] 'yonms
PIOUBIOS -

Kan

uouby NN

uolub ‘UorMS
{ptous|og o) Aaled) Aslieg ‘elged
U2INLD JUSWIYDBYY "MIOUBY] YOIMS
- elf 2qed

-Aei) Aslieq ‘agqny
qing Wb

193003 16 ‘ssauleH
ssaLey Lonub;

fesy Aayeq

{Aeo0 proy Aisneg aseyaind ‘Ag peddius) Azt Lslizg

21 £ X 0T - »41 Yog sbeen
pIBNO BULLIES |

"B 9} X 8/G % ZE/5 JOYSBM
02 - vi1 10N B

NOILdIHOS3A -

HOLOVHL NMV1 dH ZI

0OYOSEEL

" BO0LPYL

0001 aes
80P0RLFL

00¥ 0001
X965601

rLozy
PBLL
re6LY 12
HiLiy
00v089EL
X2hLO0LL
X 18060 -
KLvig3h
X88£60}
HI0vY
reozy
XESS604
Fe6l 1
ry09z
12994
X65804 1
XE1652
FEOSL
X59212}
09v0YeZL -
X9.b204
91016064
00V0BVEL

29

DWW OS]

‘ON  'ON
1Yv¥d A3

Aﬂo“mkuwm_m

Sidvd Hivdad



FROM :A.Y.P.-SALES DEPT 803 533 4920 18@2,12-19 28: 05

REPAIR PARTS

12 HP LAWN TRACTOR
ENCLOSUHES

A 8 ¢ 0 E £ G Moy 3 L ™ P RS T
> = 3
) ga,:) 47%,},&:2?*‘ 51"?43?“9@59?53?41 7% 51 ?“Essﬁm
) S87 7 50 P57 @42@29 s7&31
B4 43 '
Q @s2

e .30

#565 P.D4/22

@ 02
&7 95



FROM :H.Y.P.—SHLES DEPT 8@3 533 4900

REPAIR PARTS

ENCLOSURES ) .
KEY. PART DESCRIPTION ' KEY. PART
NO.  HNO. ) : ' NO. NO.
110040406 Washer, Lock 144 ) 53 17490608
3 121890X392 Panel, Sice LH. o :
4 121286X013 lale, Dashboard .
5 121312X Dashboard B4 124294X431
& 104783X Dagh, Lower 55 17431008
7 120789X Dacal, Instruction : Lo
8 106965X Plale, Suppon, Batlery : . 6§ 74780512
9 104786X Support Assembly, Dash 57 73510500
10, 105037X Foam, Sirip 58 105509X
12 106784X Sirap Assembly, Hinge, Rear 59 74180512
13 104618X Strap Assembly, Hinge, Front ' 60 17490412
~ 14 121886X392  Hood : .
15 104613X Bezel Assembly 61 120782X
16 106395X Lens 62 121441X
17 121610X Bracket Assembly Frame Pivol LH.
18 104801X Giill Assembly ) : 63 121794X
19 '105419X366 Strap, Grill 64 19132012
20 110852X Bracke! Assembly Frame Pivol R.H. 65 721408606
22 121889X392 Panel, Side, R.H. . . 66 108256X
23 108976X Panel, Dash, R.K. 67 74191008
24 105464X392 - Foolrest, R.H. .
25 124355X Chassis : ! 88 10071660
268 121306X Drawbar ’ : g9 2025J
27 108665X Panet-Daszh,L.H. 70 109808X
28 105465X392  FoatResl-L H. 71 74981020
28, 73680500 Nut-Crowniock 5/18-18
20 108263X019 Saddie . .72 72084
31 19091216 Washer 9/32 x 3/4 x 16 Ga, : 73 73731000
32 121440X Guide-Belt, Lower, Engine Pulley, 74 105511X
LH. - 75 105513X
33 15544 Bushing-Sleering 76 105528X
34 106202X . Reflector-Taillight 77 15070818
36 123240X Seal . 78, 123588X
37 121663X392  Fender 79 2751R
38 120784X Decal-ClulchvBrake 80 19131614
39 124181X _.Spring,Seat . 81 121144X
40 73220400 Nut-Hex 1/4-20 . . B2 120088X .
41 74780812 Bolt-Hex 3/8-16 x 3/4 83 19171912
42 19131312 Washer 13/32 x13/16 x12 Ga. 84 19191116
43 73680800 Nul-Crownlock 3/8-16 ©. 85 110855X
44 74760816 Bolt-Hex 3/8-16x 1 . 86 110854X
45 17211010 Screw-Hex Washer Hd, Tapping 87 19131210
1015 x 5/8 . 88 72170410
46 104755X *J* Fastener 89 73900400
47 17490612 Screw-Hex Washer Hd, Thd, Roliing 90 121251X
‘ 3/8-163/4 Type TT . . : 91 121250X
48 17490512 Screw - Hex Washer Hd, Thd, - ‘ 92 121249X
' ‘Rolling 93 121246%
: . 616 18 x /4 Type TT ‘ B4 121248X
49 76054 Boll - Shoulder 1/4 - 20 95 73490400
- 50 73680400 Nut - Crownlock 1/4 < 20 . 99 {ééseox
51 74760620 Boll - Mex 3/8 - 16 % 1 - 100
‘52 73510600 - Nul-Kepsa/8- 16 I 102 11030400

(<ol
gi; E“
. B¢
®

2
43

12 HP LAWN TRACTOR

@BO
o E E“E @u
@43 & 68
oss 31

1982,

12-19 @8: 06 H#565 P.@5/22

DESCRIPTION

Screw - Hex Washer Hd. Thd.
Forming .
38 -16x 12 Type 7T
Pan - Seat : ]
Screw - Hex Mead Sell Tapping No.
10-16x 1/2 ype B
Roit - Hex 5/16 - 18x 34 Gr, 5
Nut - Keps 5/16 - 18
Bracket Assembly - Fender
Screw - Truss Hd. 5/16 - 18 % 3/4
Screws - Hex Washer Hd. 1/4 - 20 x

314

Deca! - Caution

Guide - Belt, Lower, Engine, Pulley,
R.H.

Cover - Access )

Washer 13/32x 1 - 1/4x 12 Ga.

Bolt - Carriage 3/8 - 16 x 3/4

Pad - Foolrest

Screw - ¢ross Recess Fan Hd.

Mach. 10-24x1/2

Washer - Lock Me, 10

Nut - Weld

Latch - Hood

Serew - Machine Cross Recess
10-24x1-1/4 ’

&pacer - Split 10 x 3/4

Nut - Keps 10 - 24

Strap Assembly - Fender

Bracket - Pivot, Seat

Bolt - Shoulder

Washer7/32 x 1/2x 18 Ga.

Decal - V - Belt Ground Drive

Clip - Fugl Line

Washer13/32x 1 % 14 Ga.

Shoulder - Bol 5116 x 18 UNC

Knob - 3/2

Washer 17/32 x 1 3/16 x 12 Ga.

Washer 11/32 x 1116 x 16 Ga.

Brackel Asm. L.H. Pivet

Brackel Asm. R.H. Pivot

Washer 13/32 x 3/4 x 10 Ga.

Boll Carriage 1/4-20x 1 -1/4

Nut - Hex Flange 1/4 - 20

Foam Sirip

Spring

Spacer

Bracket - Switch Mount

Snap Bushing

Wing Nut 174 - 20

Plate Homoligation

Decal

Washar, Lack, InL/Ext. 1/4




H#565 P.DB&/22

28: 06

883 533 49522 1962,12-19

. -SALES DEPT

FROM :A.Y.P

113 431530y Yreds

LNIWJINDA TYNOILAO

" dNOHD STOHLNOD IVIINVHIIW GNY HIMOd

HOLOVHL NMY1dH 21
S1Uvd Hivda



#5655 P.@7/22

o8:07

1902, 12-19

803 533 4900

JeBun|d 'uoung
eujbu3 leve]
eulbuy ' _mumn_
1sneyx3 ‘adig

"B 9| X /6 X ZESEL 1BUSEM,
e % 81-91/8 Buiod

X¥aezzt 16
Y0212t 06
X1090Z} 68
X5L0€2) 88
glZLLiBL £8

:A.Y.P.-SALES DEPT

FROM

praiy| pH JOUSEM XOH MRI0S  TISOBRLL 99 . Wi 762 = 4Ou 1
62 - 9L v_uw_ﬁ_”.%ww wﬁm_hmm omwwmmﬂ ww nog "13ureley ¥66¥901 G5 S@uou 'STN-U uanb sucisusLp Wwauodwod v 310N
’ Buwes Y :
By wsea MO 00E0E2EYL £8 :_,,..ma_of..oom mwwmwm” mm
EN S 00ZI04 18 : Y &3
epadg. 'in W x6200Lt 25
_ Jepacs, 1N X208011 08 g} -@EMUMPOT  ODI0RSEL 1S
9k -@EWerXOH N 00SQSEEL O sipy “4aiind X86290. 06 D OL X by - L XTE/62IOUSEM  9L0T6TBL 92
Wlooy I3 - G807 IOUSER  DOSDSOLY 8L 8408l -9L/G NGO 00GDBIEL 6F a|pueL] "duo FLAOF VT
saoeds ped riers L GO Ve X gL - OHS KOH o8 21S0BLRL 8b JUBLLITTRY UINED *BipUeH] XCEE901 €2
) ug-3  geeoooel 9L vl weod 'ding WSLEV0L Ly G/5XBY - VG deD PH-XeH Melog - DISOLOLL 12
O GL X prl - | X 2S/GT ISUSEM XgyiLat GL. 1y 1snipy 'slpuEH X1682L o 141 5155640 "HeE ‘Jevieiad T
2L XZLiE Wd SO0 B0T0R08L VL . sy 2oeIg CE6Lv08 Sb Jonan AIQuISSSY oK rlaL 6
ded 1a6unia €L9LL €L {29 yoea 2 pue £ ‘2¥ SON uoisuoycy ‘Bupds  © XZ2L20b @
Aed ‘ayesg ‘PO Xresol gl Kas1 "oU). I PUEH "AlquIassy Jor3 wB1ITL bY 9175 1901 JotiSEN, Frvrrtii
2L % 02 - biL Bing Bundg HezB2 €F pic % 01 - B/c 2belED 'Hog 9030%12L 91
PEALYY PESH JBUSEM ¥3H MBS 80V0d0LL ML vcmx "saaa] s3bund - ¥9Z5rZL 2 T 1 aN 9/ MOQ3 06 00800250 S1 oo
ey A Gug dni - LE0000ZE O ajpueit ‘dUD XEHPBOL LY ‘ ziv ]
B X B 812isiel 69 Buyds JaufeIPY oy Oy -CX1dN8l-@EddNodid RIS §2E08TEL ¥
udag 'doig-'uomumL . XQ18011 B9 02-0l/L WEM¥aH NN 00Z09EEL 6S N 9/ MOO3 19811G .06 DOEOPZEL EL
8/C X 91 - BiE SSAAPEAH . 1 Alquiassy "HEUS Xb2r02l BE JSNEQHT 1OYSED i
pabiog 1awocs XBH MBS 1SS 90908LET (9 WO voUNLL © XZbvOtt L€ edoing oI XSL0E21 bt
L X $J1 ASD TIDOOR. . HOE£ES 98 . Koy jIpOCM Wezze s¢ ‘2501 X 9/G X TEICT JUSEM, “9L0LEL6) O
LY ZLX LN GIEIOUSEM  TIOIZIEL 5D aesg Uy X8L690¢ E - 10-21¥0
Yoy "eipueH maEm:m %950801 ¥9 1 X gjje uld Hog HziS1 £ ‘op m%:. vonens g s86ug auibug j02182 6
i - L 194 - BiE X3H Ko v2909LvE €8 1004 ‘[epad 'Neus YIE0B0L ZC oUe 1904 =
. T aEisalpy YTMUN XBYROYL L€ dued 850K u6669 L
JoN Aay ‘owy) Alquiassy Huerleg ®504504 29 11 adky - [ x 91 - 8/€ Duinod 1eng “NueL x082tzh 8
PEX 9/ 1BUOQ VY BIPOCOSL 19 pEALL BH JAUSEM, XBH 'MBI0Z gzo06FLL GF {0 ‘sue L *Hoddng X18212L §
;u.:_.o "ol X01£501 09 '20) 21 X @1/C1 X ZEEL JBUSEM ZIELELG! BZ dey jany rv0S8 b
yaing wniay m...:.am ¥60L50% ©§ smoirop ‘aled ¥E£2oell 82 BNy ONuOD wzizzzh ©
a”_._v” Buy 6E00002} 85 vIC %8l - oI ‘AlQwiassy 185088 Spelo0t 2
POAUBRIDH TUBUSEM XZ480L1 ZS /¢ Dunloy PUL JUSEM XOH 'MaS  Zio0evil L2 48400 1epad Hesss 1
. . *ON  'OM 'ON  'ON : . , 'ON  "ON
NOLLdIEOSIT 1HYd AN NOIL4IHOS3A lHvd AEN NOILAEHIS3A Luvd A
dNOHD STCHLNOD 1YDINYHOIW NV HIMOCd
EOPUd.m._. NMYT1dH 2}

m._.mdm HivYd3H




FROM :A.Y.P.-SALES DEPT 883 533 4900 1992, 12-19 e8:87 #565 P.@8/22

:PAIR PARTS
12 HP LAWN TRACTOR

3IVE GROUP




FROM :A.Y.P.-SALES DEPT

REPAIR PARTS _ .
12 HP LAWN TRACTOR

DRIVE GROUP

KEY. PART " DESCRIPTION
NO. NO. :
1 109070X . Keeper, Belt

108236X . Bracket, Switch
3 17021008 .Screw, Tap. Hex Hd. 10 -24 x 1/2
4 105730X Keeper, Balt, Engine
8 125807X V-Bel, Drive
8 19131312 Washer 13/32 ¥ 13/16 x 12 Ga.
7 105864X - Brackst, Suspension
8 106444X . - Bracket, Bellcrank : :
g 108451X Rod Assembly, Clutch Primary -
10 73680800 Nut, Crownlock 3/8 - 16 .
11 109728X Belicrank Assembly

12 74760612 Bolt, Hex 3/8 - 16 x 3/4
13 72140606 Bolt, Rd. Hd. Sq. Neck 3/8 - 16 x 3/4

14 19171516 Washer17/32x15/16x1663
15 121598X Army Agsembly, Suspension, LH,
16 9135R Relainer, Spring

17 48594 Agler, Flat -

18 73220800 Nut, Mex 1/2 - 13.

19 106308X Trunnion, Lift Lower

20 121598X Arm Assembly, Suspension R.H,
21 105848X Bolt, Shoulder 3/8 - 16

22 105731X° . Pulley, Engine

23 74770728 Bolt, Hex 7116 - 20 x‘l 34
24 10040700 Washer, Lock
25 74760644 Boll, Heg 3/B-16x2-3/4

26 44704 Spacer

27 106190X Clamp ‘

28 123770X Strap, Locater

29 123862X Keeper, Belt, LH.
30 123663X. Keeper, Belt, R:H. -
31 4921H _ Spring, Retainer

32 74760512 Bolt, Hex 5/16 - 18 x 3/4
33 73880500 Nut, Lock 5/16 ~ 18

34 74760616 Bolt, Hex 3/8 - 18 x 1
35 76020412 Pin, Cotter 1/8 x 3/4
36 19131410 Washer, 13/32 x 7/8 x 10 Ga.
37 S320R Clip, Insulated
\ 38 110739X ~ Washer, Spring
39 73980600 Nut, Flange Lock 3/8
é‘ 40 64044 - Spacer

NOTE All componem dimensions given in U.S. inches.
' 1inch = 25.4 mm

C o] £ F G

. @10 = C
E ?aa gm :‘gsz gu 13
‘ @ @n O® @ &

@

02

38
@0 Fas

35

803 533 4901 19@2,12-19

P8:@7

H#565 P.@9/22




FROM :R.Y.P.-SALES DEPT 803 533 4900 1982.12-19 28: 08 HE65 P.12/22

REPAIR PARTS 12 HP LAWN TRACTOR |

STEERING, FRONT AXLE AND WHEELS

= (&)

N X
g——0

36



FROM :AR.Y.P.-SALES DEPT 803 533 4900 1982, 12-19 08:@8 #565 P.11/22

REPAIR PARTS ) .
12 HP LAWN TRACTOR

STEERING, FRONT AXLE AND WHEELS

KEY. PART - DESCRIPTION KEY. PART DESCRIPTION

NO. NO. NO. NO. '

1 100710L . Ingen. Stoering Wheel : 29 108684X - . Gear, Sector

2 73940800 Nut, Hex Jam Toplock 1/2-20 30 108126X ‘Woodruit Key 3/16 x 3/4

3 100712K Washer 17/32 x 2 - 1/4 x .160 31 2882J Drive Pin 3116 X 1

4 100713N - Sleering Wheel 32 -6266H . Bearing Thrust

2 110711L ' Adapler, Steering Wheel 33 108683X Rod, Steering .

6 109816X . Nyfiner, Snap-in . 34 105656X Spindle Assembly, L H.

7 12000029 Klipring - ' 135 17490612 Screw, Hex Washer Hd. Thread
8 121749X ~  Washer25/32x 1 - 1/4x 16.Ga. g , Forming Type TT 3/8 - 16 x 3/4
9 9040H " Bearings, Wheel, Front ) 1 36 739010006 Nut, Flange 5/8 - 11

10 106222X .  Tire, 15 x 6.00 - 6 (Tubeless) ! 37 3366R - Bearing -

11 59304 ‘Tube, Tire {nat kurnished with o 38 104757X Cap, Hub, Front

Tractor) |39 278H . Grease Fitling o
12 106732X Rim Assembly - 8" Front {inc. 2 40 121748X Washer 25/32 x 1 - 5/8 x 16 Ga.
. each Key No. 9) | 42 '108944X Tube, Shaft, Steering

13 65139 _ Stem, Valve 43 105664 Support, Saddle, Front

14 58192 Cap, Valve - ’ 44" 105663X ~ Bupport, Saddle, Rear

15 108076X  Axle Assembly, Front . 45 17490508 Screw, Hex Washer Thd. Rolling
16 74761060 Boit, lHex 5/8 « 11 x 3~ 3/4 5116-18x1/2

17 105654X Spindie Assembly, RM. - 456 120754X °  Bushing

18 76020412 Pin, Colter 1/8 x 3/4 47 19131416 Washer 13/32 x 7/8 x 16 Ga,
19 105715X Tie Rod Co 48 108685X Gear, Pinion

20 6855M Fitting, Grease 49 101930X Washer, Mardened . )
21 110438X° Spacer Bearing, Front Axie 50 19272016 Washer 27/32 x t - 1/4 x 16 Ga.
22 "10040800 Lockwasher 3/8 : 51 121232X Spindle Cap

23 73610600 Nut, Hex 3/8 - 24 :

24 108727X Drag Link !

25 -108556X - Shaft, Steering

26 74580 Spacer o ) '
27 71208 Bushing, Steering Rod NOTE: All component dimensions given in U.S. inche

28 109432X . Bracket Assembly, Steering ) 1inch = 254 mm

37



HE6E P.12/22

©8: 39

1982, 12-19

803 533 4900

-SALES DEPT

FROM :[R.Y.P.

T33HM HYIH ANV 3TXYSNYHL

YWHL NMVTdHZL
HOLaV . Sluvd Hivd3d

i s i B A o A Pt



H#565 P.13/22

@8: @3

1982, 12-19

803 533 49500

Y.P.-SALES DEPT

A

FROM

wuw #'se =

aseoly Bul g
aur [ang 'dyo
uimay axeg 'Bunds
‘B0 91 X 845 - | X 2E/GE 1BUSEM
: Jeay ‘gny 'deo
PIEX ONN 8} - 945 1L adAL
w3i04 “PUL "PH J3USEAA X8I MBI0T
© me Y9l -gie xeH 'iog
8- e 1IN
s.n 2X8L-8€ xaH 'nog
Buiy-3
aafep Wais
aaep 'den
apeesuely, mduy “Asynd
FIE X QLIE ABY HRIPOOM .
ey gl X pfY - L X TEIST IBYSEM
: 1auieay ‘Buiy
- ‘gxesuel] '1avoelg
gL - B/ WE ¥3H 1NN
: anbso] ‘deng

NOI1d1H3S3A

HBLT -
ylaie

. X2evotl

X8ritch
XLG4p0H

21S06rLl
ZHa09irs
00S089EL
PPo0SLbL

Lo00onozk

BELGY
26165
%993521
Wagee
XEFLLZY
8200002}
X291601
00905EEL
X025+2)

‘ON

& 7
&
. 4 15
e o
2 d

youi t
.mu:u:_..m.: ur uaAb suoisuaunp wavedwos |y J3LON

6€
BE

LB

9g
SE

"ON

Cluvd A

<
NS

10

« (D—=mo

‘B 9Y X 9L/E w X ZE/C1 JBYSEAY
© ayeig ‘pey

axerg ‘poy ‘Bundg

819 wiE X 82 - §i X3 "o
81R1d WUS JBUSEM

‘ 1 X 871 180D ‘uld
BD §1 X 1/E X ZEISL JAUSEM
ugisoy, ‘Buuds

Jaus ‘poy

Wys 'poy 'sleld

#ig % 91 uld J3H0D

1611109 ‘gouy

"8 (1} X $/E X 2E/E 1PUSEMA
1 4007 IBUSEM
umapiealq

syed yo) £F pue g sabed
035) paadg 9 81004 BIXBSUBLL
Z X gise alenbs 'Aey

nds teoeds
{sol0ed L
yim paysiung Jou) sl ‘aqng
(ssalaqny) 8- 09°6 X 81 AuLL
Jeoy 8 - AlquIsssy Ly

NOILJ1HOS3A

OLEIELBE 0T
XLev0iE G
X8889H €l

-ehrOvoLlL LY

Xoi4904 9t
91p0z08L Sl
gl2isisl vi
X00259% €1
Xg8eliet ¢}
X616301 L1
2L¥0209L 0%
Xvfcizh 6
0lLZi606L 9
0O¥0OFO0E 4

39

L-09tF 8
- Xeesezh §
X20g60t ¥

f264L €
x892g01 2
XB8O190L |

‘ON ON -
1Hvd AT

133HM BY3H GNV m.._x_qmzd.m.r
EO.F.O.QE._. NMV1dH 2L

mhmﬁm m__qmmm




28: 23 #5865 P.14/22

1902, 12-19

803 533 4900

FROM :A.Y.P.-SALES DEPT

:PAIR PARTS

12 HP LAWN TRACTOR

'u MOWEH




FROM :A.Y.P.-SALES DEPT 883 533 4900

REPAIR PARTS 18982, 12-19 28:10 H565 P.15/22
38" MOWER 12 HP LAWN TRACTOR
KEY. PART -  DESCRIPTION KEY.. PART DESCHIPTION
NO. HNO. ' S NO. NO. '
1 108085X - V-Belt : 39 122264X Blade
2 121259X - Housing 40 19132012 Washer 13/32 x 1 - 174 x 12 Gal
3 B41TJ Runner B.H. 41 10030600 washer, Lock 3/8
4 73680600 - Nut, Lock 3/8 - 16 ) 42 74610624 Bolt, HeA 3/8-24x 1 - 12 Gr. b
5 19111216 Washer 11/32 x 3/4 x 16 C‘: 43 108250X Spring. Ext.
g 72140505 Bolt, Carr., 5/16 - 18x 5/8 . 44 108235X Rod, Clutch, Mower
7 1058968X Bracket, Deflector . 45 4921H Spring, Retainer .
8 110452X " Push Nut . .46 76020312 Pin, Colter 3/32x 3/4°
9 106734X  Spring, Deflector 47 109892X Rock Shaft Assembly
10 106735X . Rod, Hinge 48 76020616 Pin, Colter 3/16x 1
11 106736X Deflector, Stield 49 108247X Rod, Brake, Primary
12 123224X Decal, V-Beh Mower Drive 50 72140606 Bolt, Carriage 3/8 - 15 X :3/4
13 105304X Cap : 52 108243X Bracket, Pivot B.H.
" 14 105662X Link, Parallel 53 108241X " Bracket, Pivot LH.
15 105744X Pin, Hinge, Front 854 105857X Bracket, Susp., Rear R.H.
16 4921H ~ Spring, Retainer 55 108673X Bracket, Susp., Rear L.H.
17 105872X o Slep, Link - : - © 56 106573X Brake Assembly
18 109835X Pin, Hinge, Rear : 57 106463X Bod, Brake, Secondary L.H.
19 74760612 Bolt3/8-16x3/4 : i 58 108249X Rod, Brake, Secondary R.H.
20 73880500 Nut, Lock 5/16 - 18 : 59 106456X Bracket, Brake, Pivot
21 105598X Rracket, Litt R.H. ’ . 60 100672K Spacer, Brake
22 109597X Bracket, Lift L.H. 61 100673L Brackel, Support -
23 72140508 Bolt, Carriage 5/16-18 x 3/4 63 19111016 ‘Washer ‘11./'32 X 5/8 x 16 Ga.
24 120787X Instruction, Caution Decal " g4 74780€88 Bolt3:8-16x5-1/2 '
25 109503X Support, Arm . 65 7631J Runner L.H.
26 109504X Slop. Deck, Front 66. 19131614 Washer 13/32x 1 x 14 Ga.
27 --- Decal, Safety Standard -Not 67 72140810 Bolt, Carriage 3/8-16x 1 - 1/4
: . Serviced 68 122566X Decal, Warning
28 121317x ©  Guide, Beit i 70" 122314X Spacer
20 74780632 . Bolt 38 - 16x 2 ' 75 76020308 Pin, Cotter 3/32x 1/2
30 108832X Arm, idier Assembly 76 72110508 Bolt, Carriage 5/16 - 18 x 3/4
31 106202X Spacer o 77 74780412 Bolt Hex 1/4 x 20 x 3/4
32 121316X Pufley. ldier 78 109893X ‘Washer, Special |
33 106513X Washer, Wear 1116~ 7§ 73680400 Nut, Lock 1/4 - 20
. 34 102669X Keeper. Belt 80 110445X Plate, Support
35 121687X ~ Mandrel, Assernbly g1 18131316 Washer, 1:3/32x1:3/16x 16 Ga.
| 36 100668L Plate, Support, Mandrel o ‘
f; 37 17430812 ?/irew Hex Washer Hd 3B - 16X NOTE: All component dimensions given in U.S. inche
1.

38 17490820 Screw, Hex Washer Hd. 3/8 - 16 x4 - 174 1 inch = 25.4 mm

}E A B o D E J K L M
2 5 K
Ez gzzg_oﬁ 6‘@75 37@35 gw sv@-,-,
. 20 :
& 5 & 20 ' & .
® 20 & 4 ® 20 a @ 4 @78
! : & 78
. ® e

a1




A.Y.P. - 803 533 4900 1802,12-19 28:1 S P.16/22
FROM A.Y.P.-SALES DEPT H 110 #s8! 16/

REPAIR PARTS
12 HP LAWN TRACTOR
TRANSAXLE FOOTE-MODEL NUMBER 4360-7

TRANSAXLE , .
2 ALL WARRANTY REPAIRS MUST BE PER:
. EORMED BY AN _AUTHORIZED FOOTE
DEALER.REFER TO PAGE 54.

42



FROM :A.Y.P.-SALES DEPT 803 533 4900 1992,12-19 @8:11 #565 P.17/22

REPAIR PARTS |
" 42 HP LAWN TRACTOR

NSAXLE FOOTE-MODEL NUMBER 4360-7
TRANSAXLE TRAR .

KEY. PART DESCRIPTION KEY. PART "DESCRIPTION
NO. NO. | o NO. NO. :
1 3865 Housing, Upper : 41 3645 Sprocket, 9T.
2 1919 Scraw, Tapping 1/4 - 20 x 734 Lg. 42 3853 Gear, Bevel, 42T.
3 1151 Ball, Detent - 43 3749 * Washer, Plain, .758 x 1.12 x .010
4 3626 Spring, Detent ] 43 3852 * Washer, Plain, .758 x 1.12 x .015
5.3623 Screw, Set | | 43 3693 * Washer, Plain, .758 x 1.12 x 020
6 4336 Asgembly, Shifler = 43 3653 * Washer, Plain, .758 x 1.12 x .025
7 3884 0-Ring _ 43 3408 * Washer, Plain, .758 x 1.25 x .020
8 3885 * Washer, Plain, .505 x .942 x.006 43 3732 * Washer, Plain, .758 x 1.25 x .025
.8 3886 . * Washer, Plain, .505 x 942 x .010 43 3184° * Washer, Plain, .758 x 1.25 x .031
8 3887 *.Wagher, Pldin, .505 x 942 x 015 . 43 3733 * Washer, Plain, .758 x 1.25 x .035
8 3888 * Washer, Plain, .505% .942 x-.020 43 3198 * Washer, Plain, .758 x 1.25 x .040
8 3889 * Washer, Piain, .505 x .942 x .026 43 2734 * Washer, Plain, .758 x 1.25 x .045
8 3121 * Washar, Plain, 505 x .942x .030 43 3735 " Washer, Plain, .758 x 1.25 x .050
8 3890 * Washer, Plain, 505 x .942.x .040 43 3736 * Washer, Plain, .758 % 1.25 x 055
g9 1100 Ring, Retaining 43 3180 * Washer, Plain, .758 x 1.25 x .062
10 1099 Ring, Retaining : 44 3882 Shatt, Drive :
11 1958 * Washer, Plain, 632 x 1.00X. 010~ 45 3646 . Gear, Spur, 12T.
11 1441 * Washer, Plain, 532 x 1.00 x 020 46 3707 Gear, Spur, 15T.
“ 11 1423 * Washer, Plain, 632 x 1.00 x -026 47 3566 Gear, Spur, 20T.
11 1082 * Washer, Plain, 632 x 1.00.x.031 48 3719 Gear, Spur, 25T,
11 1424 * Washer, Plain, .632 x 1.00 x .036 49 3868 Gear, Spur, 28T.
11-1068 * Washer, Plain, .632 x 1.00 x .041 50 3883 Gear, Spur, 31T.
11 1425 * Washer, Plain, .632 x 1.00 x .046 81 1145 Washer, Plain, .632 x 1.00 x .060
11 1358 * Washer, Plain, .632 x 1.00 x .050 52 3191 Seal, Felt '
11 1145 * Washer, Plain, .632 x 1.00 x 080 53 3180 ‘Washer, Plain, .758 x 1.25 x .062
11 1318 *. Washer, Plain, .632 x 1.00 x .082 54 3880 Axle, L.H.
12 3312 O-Ring . . 55 3780 Gear, Miter, 15T,
13 3876 Washer, Plain, .632 x 1.38 X .046 56 3656 Ring, Retaining
14 1374 Key, Woodruft, # 57 3839 Gear, Spur, 32T.
15 4134 Assemoly Kit, Input Shaft 58 3919 Shalt, Cross '
16 3590 Pinion, Bevel, 147. 53 3781 Gear, Miter, 15T.
- 17 3694 Ring, Retaining 60 3881 " Axle, RH. "o
18 3625 Chain, 24 Pitches’ 61 3864 Housing, Lower
19 1542 Bearing, Flange 62 3920 Puck, Friction
20 3773 Gear, Spur, 14T. 63 3276 Disc. Brake
21 3631 Colfar, Cluich 64 3758 Spacer
22 3828 Key, Cluteh 65 3915 Jaw, Brake
23 1389 Key, Woodruf, #3 66 2343 Pin, Dowel . .
24 3883 Shalt, intermediate 67 3915 Serew, Tapping 5/16 - 18 x 2.25
25 1375 Key, Waodruff, #61 68 3768 Lever, Actuating
26 3627 Ring, Retaining 69 3760 Washer, Plain, .321 x 1.00 x .055
27 3830 Sprocket, 18T. 70 3917 Bracket, Anti-Rotation
28 3841 Spacer 71 3847 Nut, Lock 5/16 - 24
29 3785 Gear. Spur, 37T. 72 3724 Screw, Tapping 5/16 - 18 x 1.44 1¢
30 3785 Gear, Spur, 357, 73 3906 Washer, Plain, .343 x .81 x.059
31 3867 Gear, Spur, 30T. 74 3907 Puck, Friction
32 3783 Gear, Spur, 25T. 75 4300 Grease
33 3869 Gear, Spur, 22T,
34 3740 - Gear, Spur, 197 * Use in various combinations to maintain proper cle;
35 3628 Washer, Plain. .640 x 1.37 x .061 ances.
36 1423 Washer, Piain, .632 x 1.00 x .026 .
37 3422 Spacer, .630 x 1.00 x .169 Order Key Na. 15.
gg gg?g . giﬁ"ﬁ:ﬁ ,rGear. Combo., 12T. &35T. NOTE: All component dimensions given in U.S. inche
40 3901 Spacer, .635 x .875 x 1755 1 e e



FROM :A.Y.P.-SALES DEPT 883 533 43500 1902, 12-19 @28:11 HE65 P.18/22

REPAIR PARTS

. 12 H.P. RIDING LAWN TRACTOR : : _

ENGINE BRIGGS & STRATTON - MODEL NUMBER 281707, TYPE NUMBER 0412-01 I
ALL ENGINE PARTS MUST BE PURCHASED THROUGH g

AND WARRANTY SERVICE PERFORMED BY YOUR o !

LOCAL BRIGGS & STRATTON DEALER.

62

44



FROM :A.Y.P.-SALES DEPT

a

REPAIR PARTS

12 H.P. RIDING LAWN TRACTOR
ENGINE BRIGGS & STRATTON -

‘DESCRIPTION

883 533 4900

1902, 12-19

28:12 #565 P.19/22

MODEL NUMBER 281707, TYPE NUMBER 0412-01

Désc:‘mp'non

KEY PART "KEY PART
NO. NO. NO. NO.
"1 93158 Screw, Blower Hausing Meunting 37 3944665 Ring Set. Piston - Standard
Sem i 391731 Ring Set, Piston - .010" 0.5,
2 93163 Screw. Cylinder Shield Mtg. Sem 391782 Ring Set, Piston - 020" O.5.
3 398265 Bearing, Cylinder 391733 Ring Set, Piston - 030" 0.5,
Nole: Requires special lools for - 38 . 304661 pPiston Assembly Standard
: ) installation 394562 Piston Assermbly - .010 O.S.
4 391086 Seal. Oit . 394RE3 Piston Assembly - .020" Q.S,
5 490450 Cylinder Assembly ‘ 30aeg4 piston Assembly - .030" O.S.
6 261483, Seal, Inake Valve (Slandard) Piston liing Sets :
7 - 210940 Seat, Exhaust Valve (Standard) ) Note: For Chromeé Ring Sel -
B 261961 Guide, Exhaust Valve Standard size - Order No. 392331
- Note; 231218 Guide - intake Valve 39 271446 Gaskel, Crankcase Cover (1/64"
' ' (Brass) . . . thick) .
9 231597 Bushing, Governor Crank (/47 1D) 40 o5 Screw, Base Mounting Sem
10 27803 Gasket, Valve Cover 41 Stouy - Plug, Oil Drain
11 391406 Breather Assembly 42 241075 Seal, Ol
12 280100 Tube, Breather 43 anpas2 Base, Engine
13 93394 Screw, Sem. 44 AH0w27 Lever Assembly, Governor (For 1/
14 491490 Cover, Cylinder Head dia, Crank)
15 94160 Pin, Eccentric 45 90613 Bolt, Governor Lever
{ 16 262243 Eccentric 46 231082 . Nut, Hex 10 - 24
i 17 490466 GCrankshait 47 491323 Seal, Ol
i Note: Order Part Number 94196 for 48 SHR07 Relainer. E-Ring
; ) Timing Gear Key 49 91105 Cotter, Hairpin -
] 18 222698 Key, Flywheel 50 231058 Crank, Governor (1/4” dia.)
"\ 19 262135 Gear, Timing 51 202 Washer, Governor Crank (1/4” 1.0
i 20 262247 valve, Intake . 52 2% Link, Colinterweight
| 21 65906 $pring, Intake Vaive 53 QU8T§ Serew, Counterweight (1)
1 22 221596 Retainer, intake Valve B4 200909 Pin, Counterweight (1)
23 1262246 Valve, Exhaust 55 3ouggt Counterweight Assembly
\ 24 26828 Spring. £xhaust Valve . 56 400w - Qil Slinger, Governor
i 25 93630 Retainer, Exhaust Valve Rotocail S57 0 3huhn Insulator Assembly
i . (2) 58 Washer, Lock, Shake-proot
| 26 292260 Rotocoil, Exhaust Valve 59 Terminal, Spade
: .27 212897 Gear, Cam o 60 Nut, Hex 8-32 -
l 28 293918 Piug. Spark (1 1/2" high - 37-42 81 Spring, Throtlle Adjustment
* . mm) 62 Sorew. Machine Fiil. Hd. 8 - 32x 1
\ 29 66538 Elbow, Spark Plug 63 Screw, Carbureter
‘30 89838 wrench, Spark Plug 64 Spring, Governor
1 31 93723 Screw, Gylinder Head (3" long) 65 300734 Plate, Governor Control {Choke-
i 32 222299 Lock. Connecling Rod Screw ‘ Matic) .
| 33 9290% Screw. Gonnecling Rod 66 201535 Clamp, Casing
l .34 490348 Rod Assembly, Connecling 67 91Iug Screw, Sem
- Note: For Connecling Rod wilh B3 260%34 Spring, Governar Link
§ 020" undersize Crankpin Bore - 69 206348 Link, Governor
Order No. 490469 70 22UT45 Shield, Cylinder
s 35 260924 Lock, Piston Pin - ! 71 271436 Gasket, Cylinder Head,
¢ 36 299691 Pin Agsermbly, Piston - Standard 72 260048 Tappet Valve
1. 391286 Pin Assemibly, Piston - 005 Q.8. 73 491481

Head, Cylinder

ALL ENGINE PARTS MUST BE PURCHASED THROUGH AND WARRANTY SERVICE PER-
- FORMED BY YOUR LOCAL BRIGGS & STRATTON DEALER,




FROM :A.Y.P.-SALES DEPT 803 533 4900 1982, 12-19 @8:12 #5655 P.20/22
GHAND
ALL ENGINE PARTS MUST BE PURCHASED THROU
REPAIR PARTS ' WARRANTY SERVICE PERFORMED BY YOUR LOCAL
BRIGGS & STRATTQN DEALER.

12 H.P. RIDING LAWN TRACTOR - . .
ENGINE BRIGGS & STRATTON - MODEL NUMBER 281707, TYPE NUEABER 0412-01

17 .

68 - 68

) .
[34 - Carburetor Overhaul m ’ _ ' . gl

46



0 A.Y.P. - - 113 565 P.21/2

X D 3 1902, 1

FROM =R P.-SALES DEPT > o8: #se! Ve
83 533 4900 2-19 2

REPAIR PARTS

12 H.P. RIDING LAWN TRACTOR | |
ENGINE BRIGGS & STRATTON - MODEL NUMBER 261707, TYPE NUMBER 0412-01

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO. ’ :
. 490689 - Housing, Blower ) 37 390684 Shatt and Lever. Choke
© 2 93158 Screw. Blower Housing Mounting 38 211960 Venturi, Carburator :
Sem ‘ © 39 91920 Screw, Machine Fil Hd. 8-32 x 5/8”
3 93705 Screw, Hex Hd, 40 28157 Spring. Throttie Adjustment
4 223752 Guard, Flywhee! ) 41 93499 Screw. Throttle and Ghoke Valve
5 19203 - pyller, Flywheel C : Mig. Sem . . i
§ 93538 Screw, Sem 374" Long 42 211712 ) Slgp, Thiottle
7 223726 Retainer, Fan - 43 261116 Spring, Choke Returm
B 280687 Ean, Flywheel 44 298740 Nozzie, Garbyretor
9 - 492326 Flywhegl and Ring Gear Assy. - 45 93043 Pin, Throttle Stop :
Magneto ) 45 292681 Valve Assembly, Carburetor idle
10 392134 Gear, Ring (Includes Mounting 47 271853 washer. Throllle Shaft Seal (Foam)
Parts) . : 48 395970 Seal, Throitie Shaft
11 93805 Screw, Sem . : 49 4910086 Shaft and Lever, Throtlle
12 222562 Sereen, Flush Rotating 50 270511 Gasket, Fiat Bow!
13 280848 " Spacer ‘51 299707 . Fioat, Carburetor
14 92284 Nut, Hex 52 222433 Valve, Throlile
15 . 220865 Washer, Spring 53 390818 Pump, Impulse
16 222561 Cup. Screen Mounting - ‘ 54 93357 Screw, Carburetor
17 480327 Cap and Dipstick, Oil Filter 55 491031 Carbureator Assembly
18 270920 Seal, Ol Filler Cap 56 221995 Bowl, Float
19 93572 Screw, Clamp Mounting - ' 57 231323 Screw, Nozzle
20 223721 Clamp. O Filler Tube 58 222014 Washer, Float Bow!
21 490474 Filt Group, Oit . . 59 396568 Valve, Needie
22 280741, Tube, Ol Filler . 80 221897 - Plug, Welch
23 68838 - Seal, Filler Tube 61 490473 Body Assembly, Carburetor
24 94248 Stud, Air Cleaner : 62 93572 Screw, Carburetor
25 212706 Knob, Air Cleaner 83 - 394682 valve, Fuel Injet
26 94246 Stud, Air Cleaner B4 230896 Pin, Floal Hinge .
27 223700 Cover, Air Cleaner : 65 222311 Bracket, Carburetor
28 231532 Nut, Air Cleaner Mtg. ) 66 67218 Connector, Fuet Pipe
29 94249 Washer, Air Cleaner . B7 394482 Repair Kit, Pump
30 491519 Cartridge, Air Cleaner 68 93053 Clamp. Fuel Pipe
31 490332 Body. Air Cleaner 69 393815 Fuel Line (11" Long)
32 270853 Gasket, Air Cleaner ' 70 289090 . Filter, Fuel (in Fuel Line)
13 94018 Screw, Air Cleaner Sem “71 261810 Link, Choke
4 394698 Carpuretor Overnaul Lit - 72 93621 Screw, Sem
5 . 270382 Washer, Choke Shaft 73 270872 Gaske!, Carburelor Mounting
-3 232010 Valve, Choke ’ . )

ALL ENGINE PARTS MUST BE PURCHASED THROUGH AND WARRANTY SERVICE PER-

FORMED BY YOUR LOCAL BRIGGS & STRATTON DEALER-

47



FRDT:I tA.Y.P.-SALES DEPT 803 533 43900 1982, 12-19 28:13 H565 P.22/22

REPAIR PARTS

12 H.P. RIDING LAWN TRACTOR .
ENGINE BRIGGS & STRATTON - MODEL NUMBER 281707, TYPE NUMBER 0412-01

10

F Housing Length —‘l

ALL ENGINE PARTS MUST BE PURCHASED THROUGH AND
WARRANTY SERVICE PERFORMED BY YOUR LOCAL

BRIGGS & STRATTON DEALER.

24 GASKETSET

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 394805 Motor and Drive Assembly 12V, 4- 15. 450324 Cover, Slarter {Includes Mounling
. 3/8" Housing Length Screws)
Z 94003 Thru Bolt Assembly 16 393474 Stator, Allernatar (Dual Circuit)
3 395538 Brush Assembly 17 393456 Divde and Connector Assembly
4 395537 * End Cap Assembly Commutator {Oual Circuit)
5 390837 Armature Assembly 18 393362 Alternalor Harness Assembly (Dual
6 393825 Housing Assembly . Circuit) .
7 394857 Drive End Cap Assembly 19 221798 Terminal, ignition .
8 490421 Drive Assembly ) 20 93381 Screw, Armature Mounting Sem
9 398003 Cluich Assembty 21 398808 Wire, Ground i
10 490467 Retainer and Pin 22 492311 Armature, Magneto
11 280104 Gear 23 491252 Decal, Label Kit
12- 94288 Roll Pin__ : 24 490525 Gaskel Set
12 ggggi gg:gx &!’SeeTn * Includes Brush Set ‘

48



